State of Nefo JJersey

PHIL MURPHY DEPARTMENT OF ENVIRONMENTAL PROTECTION SHAWN M.
LATOURETTE
Governor Mail Code — 401-02B Commissioner

Water Pollution Management Element
Bureau of Surface Water & Pretreatment Permitting
SHEILA OLIVER P.O. Box 420 — 401 E State St
Lt. Governor Trenton, NJ 08625-0420
Phone: (609) 292-4860 / Fax: (609) 984-7938

ViaEmail Only
March 27, 2023

Re: Draft Renewal Dischargeto Surface Water (DSW) Consolidated Master General Permit Renewal
Category: BPW — Potable Water Treatment Plant (GP)
NJPDES Permit No. NJ0129500
NJPDES Master General Permit Program Interest

Dear Interested Parties:
Enclosed isadraft NJPDES permit action identified above which has been issued in accordance with N.J.A.C. 7:14A.
[...]
Zinc, Tota ug/L Monthly Avg. 5.37 MR MR
Recoverable Daily Max. 21.8 MR MR 1/ Quarters Grab
# Detect/# Non-Detect 6/48
g;ﬁiymirﬁi;%ﬁgi o | %Effluent Minimum >100 MR MR U5Years | Composite

Footnotes & Abbreviations:

MR  Monitor and Report only



NJPDES MASTER GENERAL PERMIT PROGRAM INTEREST
Surface Water Master General Permit Renewal

(#8) Harbor Road WTP —NJG0031887

Facility Description

Source Water: Well water
Discharge Frequency: Intermittent

Additives: Caustic Soda, Sodium Hypochlorite
WCR Parameters: 1/5 Year

Receiving Water body [ nfor mation

Receiving Water: Deep Run
Receiving Water Classification: FW2-NT (C2)

Hydraulic Unit Code (HUC) 14: 02030105160010

Water Quality Impairments: E. Coli, Total Phosphorus, Arsenic

NJPDES Permit Number: NJ0129500
Program Interest Number: 50577

OUTFALL 001A
Filter backwash vialagoons; Finished water is used to backwash the greensand filters.

PARAMETER UNITS AVERAGING WASTEWATER | EXISTING FINAL FINAL SAMPLE
PERIOD DATA LIMITS LIMITS | MONITORING TYPE
10/2017 - 5/2022 FREQUENCY
Flow MGD Mggﬁ;" y Avg. oo MR MR Ubischarge | Calculated (1)
Duration of Discharge Days/Month Monthly Total 9 MR MR 1/Month Calculated
Tota Flow Million Gallons Monthly Total (2) 0.33 MR MR 1/Month Calculated
Total Suspended Solids Monthly Avg. 10.66 20 20
(TSS) mg/L Daily Max. 83 40 40 1/Month Grab
# Detect/# Non-Detect 17/39
H Instant Min. 6.37 6.0 6.0
P SU. Instant Max. 8.1 9.0 9.0 LMonth Grab
Chemical Oxygen Monthly Avg. 16.86 MR MR
Demand (COD) mg/L Daily Max. 30.6 MR MR 1/Quarter Grab
# Detect/# Non-Detect 10/11
Chlorine Produced Monthly Avg. -- - MR
Oxidants (CPO) mg/L Daily Max, - - MR 1/Month Grab
Iron, Totd Recoverable Monthly Avg. 15 MR MR
mg/L Daily Max. 132 MR MR 1/6 Months Grab
# Detect/# Non-Detect 20/7
Manganese, Total Monthly Avg. 52 MR MR
Recoverable pg/L Daily Max. 324 MR MR 1/6 Months Grab
# Detect/# Non-Detect 18/9
Bromodichloromethane Monthly Avg. <10-<1 MR MR (4)
pg/L Daily Max. <10-<1 MR MR (4) 1/5 Years Grab
# Detect/# Non-Detect 0/4
Chlorodibromomethane Monthly Avg. <10-<1 MR MR (4)
pg/L Daily Max. <10-<1 MR MR (4) 1/ Years Grab
# Detect/# Non-Detect 0/4
Zinc, Total Recoverable Monthly Avg. 69.67 MR MR
po/L Daily Max. 300 MR MR 1/Quarter Grab
# Detect/# Non-Detect 7/5
Radium-226, Tota PCI/L M on_thly Avg. -- - MR 1/6 Months Grab
Daily Max. -- -- MR
Radium-228, Tota PCI/L M on_thly Avg. -- - MR 1/6 Months Grab
Daily Max. -- -- MR
Radium-226 & Radium- . Monthly Avg. -- - MR Grab
228, Total PCilL Daily Max. N N MR 1/6 Months
(Ag;ﬁixvapirﬁi';%igi N % Effluent Minimum 57.4 (3) MR MR 1/5Years Composite

Footnotes & Abbreviations:

MR

Monitor and Report only




NJPDES MASTER GENERAL PERMIT PROGRAM INTEREST NJPDES Permit Number: NJ0129500
Surface Water Master General Permit Renewal Program Interest Number: 50577

-- CPO monitoring was not required during the existing permit cycle based on the use of raw well water for backwashing
thefilters.
D Flow is calculated using the pumping rate of the filter backwash pumps.
()] Raw water was used to backwash the filters in the existing permit. Based on information provided by the permittee in
email dated 2/14/23, finished water is used to backwash the filters since the new treatment plant was placed in

operation.

3 One result available based on the existing permit which specifies a one per permit cycle monitoring frequency for
WET.

(@] Sampling for Chlorodibromomethane and Bromodichloromenthane are being removed from the DMR and included

onthe1/5Year WCR based on data showing all non-detectable values for these parameters.



NJPDES MASTER GENERAL PERMIT PROGRAM INTEREST NJPDES Permit Number: NJ0129500
Surface Water Master General Permit Renewal Program Interest Number: 50577

(#9) Heron Avenue WTP — NJG0068705

Facility Description

Source Water: Well water: wells#3 & #6

Discharge Frequency: Backup plant, no discharge from 10/2017 to 9/2021; discharged during the annual period of
10/2021 to 9/2022. (this period is not covered in the DMR data downl oad)

Additives: Zinc Orthophosphate, Chlorine (gas), Sodium Hypochlorite, Lime, Aluminum Sulfate, polymers

WCR Parameters: 1/ Year

Receiving Water body | nfor mation

Receiving Water: Delaware River Zone 5

Receiving Water Classification: Zone 5 (Saline)

Hydraulic Unit Code (HUC) 14: Delaware River 18

Water Quality Impairments: Fish Tissue: Chlordane, DDT, Dieldrin, Mercury

OUTFALL 001B
Filter backwash (using finished water) & clarifier blowdown (to 2 unlined lagoons & then generally recycled to head of
plant).
PARAMETER UNITS AVERAGING WASTEWATER [ EXISTING FINAL FINAL SAMPLE
PERIOD DATA LIMITS LIMITS [ MONITORING TYPE
10/2017 - 9/2022 FREQUENCY
Flow Monthly Avg. 0.0219 MR MR .
MGD Daily Max. 0.0361 MR MR 1/Discharge Measured
Duration of Discharge # of Days Yearly Total 81 MR MR 1/Year Calculated
Total Flow Million Gallons Yearly Total 0.178 MR MR 1/Year Calculated
pH Su. Instant Min. 8.9 6.0 6.0
Instant Max. 8.9 9.0 9.0 UYear Grab
Total Suspended mg/L Monthly Avg. 1 20 20
Solids (TSS) Daily Max. 1 40 40 UYear Grab
Chlorine Produced mg/L Monthly Avg. 0 MR MR
Oxidants (CPO) Daily Max. 0 MR MR VYear Grab
Manganese, Total uo/L Monthly Avg. 0.0638 MR MR
Recoverable Daily Max. 0.0638 MR MR UYear Grab
Iron, Tota mg/L Monthly Avg. 0.864 MR MR
Recoverable Daily Max. 0.864 MR MR Uvex Grab
Zinc, Tota ug/L Monthly Avg. <0.02 MR MR
Recoverable Daily Max <0.02 MR MR UYear Grab
Phosphorus, Total mg/L Monthly Avg. <0.05 MR MR
Daily Max <0.05 MR MR Vvex Grab
Acute WET, LC50 - .
(Mysidopsis bahia) % Effluent Minimum >100 MR MR 1/Year Composite

Footnotes & Abbreviations:

MR Monitor and Report only



NJPDES MASTER GENERAL PERMIT PROGRAM INTEREST NJPDES Permit Number: NJ0129500
Surface Water Master General Permit Renewal Program Interest Number: 50577

(#10) Mansfield WTP — NJG0109266

Facility Description

Source Water: Well water

Discharge Frequency: Intermittent (no discharge since October 2006)
Additives: Zinc Orthophosphate, Chlorine

WCR Parameters: 1/ Year

Receiving Water body [ nfor mation

Receiving Water: Unnamed tributary to Craft’s Creek

Receiving Water Classification: FW2-NT (C2)

Hydraulic Unit Code (HUC) 14: 02040201090020

Water Quality Impairments. PCBs in Fish Tissue; Arsenic, E. coli

OUTFALL 001A
Well blow-offs from four supply wells, sand drying bed underdrains, finished water tank emergency overflow, greensand filter
backwash, and stormwater.
PARAMETER UNITS AVERAGING | WASTEWATER | EXISTING FINAL FINAL SAMPLE TYPE
PERIOD DATA LIMITS LIMITS [ MONITORING
10/2017 - 5/2022 FREQUENCY

Flow Monthly Avg. NODI MR MR .

MGD Daily Max. NODI MR MR Continuous Metered
Duration of Discharge # of Days Yearly Total NODI MR MR 1/Year Calculated
Total Flow Million Gallons Yearly Total (1) NODI MR MR 1/Year Calculated
Total Organic Carbon Monthly Avg. NODI 25 25
(TOQ) mg/L Daily Max. NODI MR MR UYear Grab
Total Suspended Solids Monthly Avg. NODI 20 20
(TSS) mg/L Daily Max. NODI 40 40 UYear Grab
pH Instant Min. NODI 6.5 6.5

SU. Instant Max. NODI 85 85 Ve Grab
Chlorine Produced Monthly Avg. NODI MR MR
Oxidants (CPO) mg/L Daily Max. NODI 0.018 0018 (1) Uvex Grab
Iron, Total Recoverable Monthly Avg. NODI MR MR

mg/L Daily Max. NODI MR MR UYear Grab
Manganese, Total Monthly Avg. NODI MR MR
Recoverable KoL Daily Max. NODI MR MR Uyear Grab
Zinc, Total Recoverable Monthly Avg. NODI MR MR

KoL Daily Max. NODI MR MR UYear Grab
Phosphorus, Tota Monthly Avg. NODI MR MR

mg/L Daily Max. NODI MR MR UYear Grab
Radium-226, Total . Monthly Avg. NODI MR MR

PCilL Daily Max. NODI MR MR UYear Grab
Radium-228, Tota . Monthly Avg. NODI MR MR

PCilL Daily Max. NODI MR MR UYear Grab
Radium-226 & Radium- . Monthly Avg. NODI MR MR
228, Total PCilL Daily Max. NODI MR MR Uyear Grab
Acute WET, LCS0 % Effluent Minimum NODI MR MR UYear Composite
(Ceriodaphnia dubia)

Footnotes & Abbreviations:

MR Monitor and Report only

NODI No Discharge

(D] The Permittee shall utilize analytical methods for CPO that will ensure compliance with the specified required
quantification level of 0.02 mg/L.



NJPDES MASTER GENERAL PERMIT PROGRAM INTEREST NJPDES Permit Number: NJ0129500
Surface Water Master General Permit Renewal Program Interest Number: 50577

(#11) MorrisLake WTP —NJG0136603

Facility Description

Source Water: Morris Lake

Discharge Frequency: Almost continuous (daily 2-3 batches/hour @ ~1400 gallong/ batch)

Additives: Sodium Hypochlorite and Sodium Bisulfite, Zinc Orthophosphate, Hydrofluorosilic Acid, Sodium Carbonate
WCR Parameters: 1/ Y ear

Receiving Water body [ nfor mation

Receiving Water: Morris Lake

Receiving Water Classification: FW2-NT (C1)
Hydraulic Unit Code (HUC) 14: 02020007010010
Water Quality Impairments: No known impairment

OUTFALL 001A
Membrane filter backwash and self-cleaner backwash (using finished water prior to addition of Zinc Orthophosphate).
PARAMETE UNITS AVERAGING WASTEWATER EXISTING FINAL FINAL SAMPLE
R PERIOD DATA LIMITS LIMITS MONITORING TYPE
10/2017 - 5/2022 FREQUENCY
Flow Monthly Avg. 0.07 MR MR .
MGD Daily Max, 12 MR MR Continuous Metered
Duration of #0f Days Monthly Total 31 MR MR UMonth Calculated
Discharge
Tota Flow Million Gallons Monthly Total (1) 2.15 MR MR 1/Month Calculated
Total 20 20
Suspended mg/L Monihly AvG. Yy 40 40 1Month Grab
Solids (TS9) y Max.
Total Organic Monthly Avg. 6.74 15 15
Carbon (TOC) mg/L Daily Max. 10.9 MR MR 1/Month Grab
pH Instant Min. 6.5 6.5 6.5
SU. Intant Max. 6.8 85 85 UMonth Grab
Petroleum Monthly Avg. <1.0-<5.0 10 10
Hydrocarbons mg/L Daily Max. <1.0-<5.0 15 15 1/Quarter Grab
# Detect/# Non-Detect 0/19
Copper, Tota Monthly Avg. <10 MR MR
Recoverable ug/L Daily Max. 10 MR MR 1/Month Grab
# Detect/# Non-Detect 1/55
Chlorine MR MR
Monthly Avg. <0.02
g;‘;‘;ﬁfg mg/L Daily Max, <0.02 0.018 0.018 (1) 1Month Grab
(CPO) # Detect/# Non-Detect 0/56
Zinc, Tota Monthly Avg. <30 MR MR
Recoverable uo/L Daily Max. <30 MR MR 1/Quarter Grab
# Detect/# Non-Detect 0/20
Chronic WET
1C25 % Effluent Minimum >100 61 61 U6Months | Composite
(Pimephales
promelas)

Footnotes & Abbreviations:

MR  Monitor and Report only
(0] The Permittee shall utilize analytical methods for CPO that will ensure compliance with the specified required
quantification level of 0.02 mg/L.



NJPDES MASTER GENERAL PERMIT PROGRAM INTEREST NJPDES Permit Number: NJ0129500
Surface Water Master General Permit Renewal Program Interest Number: 50577

(#12) Pequannock WTP —NJG0063711

Facility Description

Source Water: Charlotteburg Reservoir

Discharge Frequency: 001A varies depending on rainfall, 002A NODI, 003A NODI, 004A NODI, 005A every day
(~1025 gpd)

Additives: Aluminum Sulfate, Liquefied Chlorine, Polyaluminum Chloride, Lime, Sodium Silicate, Polymers

WCR Parameters. 1/ Year (DSN 001A —DSN 004A), 1/5 Years (DSN 005A)

Receiving Water body [ nfor mation

Receiving Water: DSNOO1A discharges to the Charlotteburg Reservoir; DSNO02A- DSNOO5A discharge to the
Pequannock River

Receiving Water Classification: Charlotteburg Reservoir- FW2-TM (C1); Pequannock River - FW2-TP (C1)

Hydraulic Unit Code (HUC) 14 for 001A: 02030103050050

Hydraulic Unit Code (HUC) 14 for 002A: 02030103050060

Hydraulic Unit Code (HUC) 14 for 003A: 02030103050060

Hydraulic Unit Code (HUC) 14 for 004A: 02030103050060

Hydraulic Unit Code (HUC) 14 for 005A: 02030103050060

Water Quality Impairments for 001A: Arsenic and Dissolved Oxygen

Water Quality Impairments for 002A, 003A, 004A, 005A: No known impairments

OUTFALL 001A

Emergency overflow of supernatant from the sludge lagoon.

PARAMETER UNITS AVERAGING WASTEWATER | EXISTING FINAL FINAL SAMPLE
PERIOD DATA LIMITS LIMITS | MONITORING TYPE
2/2018 - 7/2019 (1) FREQUENCY
Flow Monthly Avg. 0.01 MR MR .
MGD Daily Max 012 MR MR 1/Discharge Calculated
Duration of Discharge # of Days Monthly Total 14 MR MR 1/Month Calculated
Total Flow Million Gallons Monthly Total 0.26 MR MR 1/Month Calculated
Total Suspended Solids Monthly Avg. 9.53 20 20
(TS mo/L Daily Max. 21 25 25 1/Month Grab
pH Instant Min. 6.39 6.0 6.0
SU. Instant Max. 6.89 9.0 9.0 LMonth Grab
Petroleum Monthly Avg. <0.05-<5 10 10
Hydrocarbons mg/L Daily Max. <0.05-<5 15 15 1/6 Months Grab
# Detect/# Non-Detect 0/18
Chlorine Produced Monthly Avg. <0.01 MR MR
Oxidants (CPO) mg/L Daily Max. <0.01 0.01 0.01(2) 1/Quarter Grab
# Detect/# Non-Detect 0/15
Acute WET, L C50 % Effluent Minimum - MR MR VYear Composite

(Ceriodaphnia dubia)

Footnotes & Abbreviations:

MR  Monitor and Report only

-- No data available

(1) NODI from 10/2017 to 1/1/2018, and 8/2019 to 5/2022.

(2) The Permittee shall utilize analytical methods for CPO that will ensure compliance with the specified required
quantification level of 0.02 mg/L.



NJPDES MASTER GENERAL PERMIT PROGRAM INTEREST
Surface Water Master General Permit Renewal

NJPDES Permit Number: NJ0129500
Program Interest Number: 50577

(#12) Pequannock WTP —NJG0063711 (continued)

OUTFALL 002A
INACTIVE 002A: Emergency overflow from the coagulation tank.

PARAMETER UNITS AVERAGING WASTEWATER EXISTING FINAL FINAL SAMPLE TYPE
PERIOD DATA LIMITS LIMITS | MONITORING
10/2017 - 9/2021 FREQUENCY
Flow MGD Monthly Average NODI MR MR .
Daily Max NODI MR MR 1/Discharge Measured
Duration of Discharge # of Days Yearly Total NODI MR MR 1/Year Calculated
Total Flow Million Gallons Yearly Tota NODI MR MR 1/Year Calculated
Total Suspended mg/L Monthly Avg. NODI 20 20
Solids (TSS) Daily Max, NODI 25 25 UYear Grab
pH SU. Instant Min. NODI 6.0 6.0
Instant Max. NODI 9.0 9.0 UYear Grab
Petroleum mg/L Monthly Avg. NODI 10 10
Hydrocarbons Daily Max. NODI 15 15 Vyear Grab
Chlorine Produced mg/L Monthly Avg. NODI MR MR
Oxidants (CPO) Daily Max, NODI 001 0.01 (1) UYear Grab
Acute WET, LCS0 % Effluent Minimum NODI MR MR UYear Composite

(Ceriodaphnia dubia)

Footnotes & Abbreviations:

MR Monitor and Report only
NODI No Discharge
D The Permittee shall utilize analytical methods for CPO that will ensure compliance with the specified required
quantification level of 0.02 mg/L.
OUTFALL 003A
INACTIVE 003A: Emergency overflow from the clear well.
PARAMETER UNITS AVERAGING | WASTEWATER | EXISTING FINAL FINAL SAMPLE TYPE
PERIOD DATA LIMITS LIMITS | MONITORING
10/2017 - 9/2021 FREQUENCY

Flow Monthly Average NODI MR MR .

MGD Daily Max NODI MR MR 1/Discharge Measured
Duration of Discharge # of Days Yearly Total NODI MR MR 1/Year Calculated
Total Flow Million Gallons Yearly Total NODI MR MR 1/Year Calculated
Total Suspended Solids Monthly Avg. NODI 20 20
(TSS) mo/L Daily Max. NODI 25 25 Year Grab
pH Instant Min. NODI 6.0 6.0

SU. Instant Max. NODI 9.0 9.0 Uyear Grab
Petroleum Monthly Avg. NODI 10 10
Hydrocarbons mg/L Daily Max. NODI 15 15 UYear Grab
Chlorine Produced Monthly Avg. NODI MR MR
Oxidants (CPO) mo/L Daily Max, NODI 0.01 0.01 (1) Vyear Grab
Acute WET, LC50 % Effluent Minimum NODI MR MR UYear Composite

(Ceriodaphnia dubia)

Footnotes & Abbreviations:

MR
NODI

@

Monitor and Report only
No Discharge
The Permittee shall utilize analytical methods for CPO that will ensure compliance with the specified required

quantification level of 0.02 mg/L.




NJPDES MASTER GENERAL PERMIT PROGRAM INTEREST
Surface Water Master General Permit Renewal

NJPDES Permit Number: NJ0129500
nterest Number: 50577

Program |

(#12) Pequannock WTP —NJG0063711 (continued)

OUTFALL 004A
INACTIVE 004A: Emergency overflow from the “wastewater” holding tanks.
PARAMETER UNITS AVERAGING WASTEWATER | EXISTING FINAL FINAL SAMPLE TYPE
PERIOD DATA LIMITS LIMITS | MONITORING
10/2017 - 9/2021 FREQUENCY
Flow Monthly Average NODI MR MR .
MGD Daily Max NODI MR MR 1/Discharge Measured
Duration of Discharge # of Days Yearly Total NODI MR MR 1/Year Calculated
Total Flow Million Gallons Yearly Total NODI MR MR UYear Calculated
Total Suspended Solids Monthly Avg. NODI 20 20
(TSS) mg/L Daily Max. NODI 25 25 Uyear Grab
pH Instant Min. NODI 6.0 6.0
SU. Instant Max. NODI 9.0 9.0 YYear Grab
Petroleum Monthly Avg. NODI 10 10
Hydrocarbons mo/L Daily Max. NODI 15 15 Vyear Grab
Chlorine Produced Monthly Avg. NODI MR MR
Oxidants (CPO) mg/L Daily Max. NODI 0.01 0.01 (1) Vyear Grab